




























































































AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE

When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES

send this form to your local Tamiya dealer so that the parts bitte zur Unterstiitzung dieses Formular mit zu lhrem Afin de vous permetire de vous procurer des piéces de rechange
required can be correctly identified and supplied. Please ortlichen Fachhandler. Beziiglich der Angaben, der Tamiya, amenez cette liste 3 votre point de vente Tamiya qui ne
note that specifications, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen manquera pas de vous renseigner. Veuillez noter que les caractéri-

change without notice. vorbehalten. stiques, disponibilité et prix péuvent changer sans avis préalable.
PARTS CODE 19805502 Wheel Axle (MC14 x2) 51596 B Parts

16275080  Urethane Bumper 19444361  12mm O-Ring (MC19 x4) 51599 K Parts

10440057 Wheel (Black) (1 Pair) 19804854 Rod Guide (MC17 x4) 51601 Gear Bag (GB1, GBE]

13450826 Motor Plate (Blue) (MA19) 19805763  3x10mm Hex Screw (MD2 x10) 53008 1150 Ball Bearin

19804212  3x6mm Hex Screw (MA2 x10) 19805764  3x20mm Hex Screw (MD1 x10) 53159 4mm Flan ?( Nut (Blue) (MD7 x5)
19805765 *4 3x8mm Hex Screw (MA1 x10) 19804394  2.6x10mm Blndrn%ccrew (Black) (MD6& x5) 53334 71 V Parts

19805767 *2 3x8mm Hex Countersunk Head Screw (MA32 x10) 19804392  3x10mm Tapping Screw (Black) (MD3 x10) 53509 20T Pinion Gear (MB20)

19804477  2xBmm Hex Countersunk Head Tapping Screw (MA4 x10) 19805957  3x10mm Hex Countersunk Head Screw (MD5 x10) 53539 5.5%1.0mm Spacer (MC11 x4, eic.)

19804939  Steering Post (Blue) (MA14 x2) 19805615  Snap Pin (Medium) (MD15 x5) 53573 Damper Piston (3-hole) (MC16 x4)

19804476  1.6x8mm Shaft (MA10 x5) 19805701  5mm O-Ring (MD10 x2) 53576 Oil Seal (MG20 x4)

19804536  Sx10x0.3mm Shim (MA11 x10) 16095010  Antenna F‘ipe (Black) (30cm) 53587 5mm Shim Set (MB18 x10, etc.)

13450824  Counter Shaft (Black) (MA18) 11428328 Ligm 53601 *2 5mm Adjuster (MB12 x8)

13450825 Center Shaft (Black) (MA13) 11058297 c110n5 53642 11 5mm Ball Connector (Blue) (MAS x10)
19442556 1510 Ball Bearin (MAG x2) 42168 Coil Spri {MC2‘I MC22 x2, etc.) 53823 Clamp Type Wheel Hub (5mm) (Blue) (MB3, MB21 x4, etc.)
19805672 840 Ball EieﬂnngSc 42214 X-Ring x8) 53827 Stabilizer Rod Stopper (Blue) (MC12 x4, etc}
19804310  2.6x5mm Tru: rew {MB1 x5) 42218 W Cardan Axle Shaft (MB23 x2) 53850 71 Piston Rod (MC15 x4)

19485077  3x4mm Grub Screw (MBS x6) 42219 W Cardan Joint Pipe (MB24 x2) 53851 71 3x46mm Suspension Shaft (MB13 x2)
12500024 *3 3x18mm Threaded Sh‘aﬂ (MB17 x1) 42220 1050 Ball Bearing (3mm) (MB9 x2) 53869 5mm Ball Connector Nut (Blue) (MB7 x10)
19808013  3x6mm Cap Screw (MB2 x2) 42221 W Cardan Cross Joint Set (MB16, MB25, MB26 x4) 53917 2.6x22mm, 2.6x25mm Suspension Shaft (MB14, MC9 x2)
19805684  3x12mm Socket Screw (MB4 x2) 42259 5mm O-Ring (Red) (MA12 x8) 53968 5x5mm Hex Ball Connector (MC4 x5)
19805893  1.6x4mm Cap Screw (MB3 x10) 50575 2 6x1{]mmr!?appmg Screw (MD4 x5) 54489 5mm Adjuster S (MC8 x8)

19805776  2x9.8mm Shaft (MB15 x10) 50576 3x3mm Grub Screw (MB6 x10) 54756 3x106mm Tumbuckle Shaft (MD3)

19808022 730 Ball Bearing (MB10 x4) 50586 3mm Washer (MB11 x15) 54757 M-07 Stabilizer Set

19803015 W Cardan Drive Shaft (33mm) (MB22 x2) 50588 2mm E-Ring (MC7 x15) 54810 C Parts (x2)

19804802 W Cardan Axle Ring (MB26 x5) 51000 Hi-Torque Servo Saver (Q Parts, MD11 x2, MD12 x1, etc.) 54811 D Parts (x2)

19804367 1 Damper Cylinder (MC23 x2) 51239+ 1050 Ball Bearing (MBS x4) 54812 Lower Deck

19400779  3x15mm Hex Screw (MC1 x15) 51460 GV Parts (x2) 54813 3x5x3.5mm Pipe (MB19 x4)

19804246  5x0.5mm Spacer (MC10 x5) 51462 52T Diff Case (MA4 x5, MA16, MA17) 94392 =2 850 Ball Bearing (MAB x2)

19805991 3mm Lock MNut (Thin) (MC5 x4) 51464 Diff. Gasket (MA20 x: )

19805818  3mm Washer (Large) (MCE x5) 515351 Diff. Joint Gup (MA15 x2) bl | Requires 2 sets for one model.

19805777  3x2.5mm Grub Screw (MC2 x10) 51536 Y Parts *3 Requires 3 sets for one model.

19804782  5x10mm Hex Ball Connector (MC3 x5) 51537 6mm Snap Pin (MD14 x15) 3 Requires 4 sets for one model.

19804781  Stabilizer End (Blue) (MC13 x4) 51595 A Parts (x2) - Requires 5 sets for one model,

% The limited edition parts in this kit are not available from Tamiya customer service.
% Contact your local Tamiya dealer regarding availability of parts without codes in the PARTS section on preceding pages.
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32 84436 M-07R Chassis Kit (11058297)
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